comch TRACTORS

103 sm 14065370 AND AFTER
- 111 - ALL .

- o ) 2 - Au.
B ' . 114 -ALL

116 'S/N 14066900 AND AFTER
" Parts Catalug 3-2992

NOTE This catalog replaces
’ catalog 3-2991

o &95—&3—30&;35

2
1

a

ta

“

[ B 1 l
) - ALPHABETICAL INDEX
' S o . - Fage Grid’
Axle,Front... ... .., R S e L 21 B8
" ¢ Belts and Puileys .. ... et D e PO 25 . B12
Brakes ...... el e e 23:29 B10-C2
Decals .............0 .o oo L4143 C14-D2
‘Electrical System .. ... .. .. e e .. 35-39 C8-C12
Fenders ..... P e e B, .15-17  B2-B4
Frame ...........,....... L LT 130 A14
Gl .o U137 A4
Hiteh ..o e U 13 A4
Hood. .. e 13 CA14
Implement Lift . ... .. e Lol 27 B4
~ Mounts, Engine ...... . ...... A R 4 AB
PTOCluteh .... ...._... T T 9" A1D
~ PTOCluteh Kit ... ... ... EE T ORI A12
- Seat, Operator's ........ R e, 15-17. B2-B4
. Steering Wheel and Gear ..., ............ . PR Lo 19 BB
Tool Tray ... ool L .17 B4
Transaxle ........., I T 0..28-33  C2-C6 ..
- Travel Control e S L. I T 23 B10 -
Weight Box M13 .. B P L., 45 D4
Weight, Wheel WW10 . ... .. ... .. L i .. 46 D4
" . Wheels, Frontand Rear ...... ... ... ... ..., 21.. B8

T

" NOTE: Englne Parts and Warranty Should be Obtalned From Your Local
Briggs & Stratton Dealer. -

[l v

A




INDEX " . ' -
There is an index at the front.and ggar of thss catalog

The front index is an alphabettcai -index of. tha rna;or
groups or assembhes

«The rear index s a nimerical index of the part nurnbers
and pages on which these uumbers are ‘shown.

r

ILLUSTRATION

Each illustration in this catalog shows a group of parts
or components,' These parts and components are
allgned approximately as the parts and components on
your machine, Each part and component in an ilustra-
tion has"a reference’ number. These reference numbers
are in a list on the page opposite of the illustration

Next to the reference number is the part -number,

description and requ:red quanity of the. part shown in
the illustratlon

UAR - "Use as raqulred mdrcates that the part
quantity is vanable

NSS - “Not sold separately mdlcates that the part is
only available as 3 component of an assembly ar the
part must be purchased locally. If the part is an
assembly component, the dascr:ptnon will be indented
under the assembly dascnpnon in'the parts list.

O/L < "Obtaln Iocallv"

NLA - No Ionger avanlable
** . "Egotnotes" are added o a part numher when
more mforrnanon is needed for :dentlflcatlon They .
only relate to the part numbers mdlcatad

X
m

F. PART NO. DESCRIPTION

m‘ lv

LEER BRELBBE

. 55159 - CYLINDER ASSY - - rear 3teenng ................................
SOCKET ASSY - r8ar CYlNUer s i o v brteasanennss
65956 PLUG - adjusting, socketassy ............. B
55957 SEAT - sockst ball
56210 . . SPRING - socket
56209 .. SEAT -socketspring ................. ... B
CLAMP ASSY - socketassy. ............. P SN

BOLT - 1/2"x2-1/4" N.F. hex .............................

104 PIN - cotter, 3/16" x3" .......... e et eeteeaeaiaaaaeitan .
55889 STUD -ball, socket &qu|nder..L'..; ..... PN

BOLT - 1/4" x5/8" N. Cohex . . e e
LOCK WASHER -1/4” SAE..... P S R

........................................

...........................................

) GENERAL INFORMATION ” . .

PARTS OHDERS

»All ordars must mclude the followmg lnformatlon

1 Correct part number.
Complete descnptlon of part or componeant

Total quantity of each part or component

oW N

Product model number
T F

‘5. All necesgary product identification numbers

6. . Method for sending the parts.,
7. Complete and; correct address '
CATALOG REVISIONS .

As the product changes, new pages will be available
for your catalog. A notlce w1I| be issued.

lMPORTANT Put all revisions into the catalog as
soon as possnble

RIGHT. HAND AND LEFT HAND
IDENTlFlCATION

The words right hand {RH) and left hand (LH} as used
in this catalog indicate-the direction while you are in
the operator’s seat in the normal operating position

INDENTED DESCRIPTIONS

An assembly can hava many components The ‘com-
‘ponents of an assembly are indicated by an indented
aéscnpt:on The quantity for an indented part is the
total needed- for that complete assambly See the
example.

REQ’

P . e e e e i e e P

.
i
3

MODEL 108, 111, 112, 114 AND 116 COMPACT TRACTORS ' 1

ENGINE MODEL, SERIAL AND

TRACTOR MODEL AND
SERIAL NUMBER

PRODUCT IDENTIFICATION'NUMBERS

ENGINE MODEL SERIAL AND -
SPEClFICATION NUMBER

A\
i

TRACTOR MODEL AND
SERIAL NUMBER y

NOTE Engine Parts and- Warranty should be obtalned from your local Brlggs and ' .
Stratton Dustnbutor

TRACTOR MODEL

ENGINE MODEL

108 C29097

SPEC. 191707 - TYPE 5843-01

m C29098

SPEC. 253707 - TYPE. 0194-01

N2 . . C30146

. SPEC 281707 < TYPE 0}35-01
" Use befors’ SN 14134‘»908

12 33279

SPEC. 281707 - TYPE 4001-01
. . .Use after S/N 14134908

14 ‘ C29099
- SPEC. 400707 - TYPE OT19

116 : £29100
SPEC. 402707 - TYPE 0145

—

16 C33280
SPEC. 402707 TYPE 4001-02

[

NOTE: “In this catalog thsre are references to sarial
numbers. To order the corract pan, use these

_ serial numbers as a gulda

i




S e e T ' . S MODEL108 111 12, 114AND 116COMPACTTRACTOI‘-IS r' S . 5
T e o | | FUELSYSTEM ]
. _ o : o AR o - T REF. ' . PART NO. .. “DESCFitPTION ' ' . o ‘ . . " REQD
. L e _ : SR b1 ce070 TANK - fuel ......... SO SR E—— Lo 1
| ‘ : - ot AR : : w.o .2 'CNMB29 . . . CAP-fuel. _— .J ot
- S 1 ST s R - o : 3 113102 .- BOLT- 5/16"-18x3/4" B i . 4.
L o o B . AR oL 4 - 131-9M *"'NUT - 5/16" - 18 flange Iock - 4.
S - \ ' T B - 5  .214-252 - 'CLAMP - hose.. : O A 4
o . . : : o " ‘ CoL L . C ‘ B " NsS . . - HOSE - fue! 13. 5" (343 mm} (use C28937 cut t’o Iength) S 1
| L S PR ; - ) . Co R o - o i 7. NSS ' HOSE - fuel 4" {102, mm) (use 028937 cut to I&mgth}..........'..‘..,......ri ...... S SR
| A A e : - T S oo 8 28935 - FILTER - fuel.. R B
| Lot _ T S : S o 9 C10678 . - .CONNECTOR - fuel line 90°.. S
B , - - S T o . . 28030 INSULATION - fuel line (114; 116) e 1,
T L o T Lo CHOKEANDTHROTTLE Y |
| S U R gt oL S B . . 1 C29267. 'CONTROL - choke and. throttle{108 m, 112)';’ S \
: S . ' - - o . ‘ n .17 'C29186 'CONTROL - throttle {114, 116) 1
' Lo S o ‘ A - o o "1 C29187 CONTROL - ChOKe {114, T16)..rccernrniccmrsrrabre bttt 1
| - Gy o ' - S IR 2 ' 182:559 ' SCREW - No. 10 - 24x3/4“ i - 2
. Lo R : ‘ : (8 S o . 3 129417 . - NUT-No 10 2
N \ . . : C .o o4 192-18 LOCKWASHER - 3/16" .2
IR . . - o | : , o ' 5 C15640 ° - HANDLE - tee (108, 111, 112) 1
| L - b AR . S .6 C27233 - CLAMP - cable... 1
o T . ‘ o L T R - e ) =7 .. 187-1908, < SCREW - self tappmg #10 X 5/8" renesreransrrnress s srrernarasas e 1T
o . ‘ Lo . e T ' i ’ e 8 . NSS 0 L. HANDLE - choke, (114, 116) (use 035291) . 1
S o - BRI . : N TG 9 " NSS HANDLE - throttle, (114, 116} (use c35291'} 1
. ! . ‘. o -. * R . '- ' - L . ) — L L * e ) "‘ g o‘ . . .‘, " « * |
.'. ! -‘ ) l ' -" * ‘ -4 " ! ot ' ' N }‘« : k*,
. v .. . " . . '.' ‘ -‘ ) ‘ T : s .- ~ ‘ v= .“ ‘ -, ) T ‘_': o l “' ' ’ '
’ ' " . ' ' ' ' ) . . ' '. -‘- i ' ) . o ' . | 2 . ) . I o ' {‘{nx_ ) wh
. R L | . - \j - o L B ' Prin;edfn‘l}.SA ' ' . . o L o N ‘-Aprillwse :
‘ . . : . n l, b - . " } ' e » ' . : o ' ' s - ) _-;‘——k‘_‘_._‘___u_ . . —_——— o - & .




b~

REF.

PWWNN =

N BEWN =2 - -

PART'NO.
‘C15410
195-2175
195-521 .
M3
“113-122

- 13169

CL 11392

129-102 .
- C30510
€30508
€30509
195-2175
195-521

. DESCRIPTION © S _
. WASHER - rubber {not requ1red} [/1 BT

BOLT - 5/16" - 18 x 1-1/2" ...

./

MODEL 108, 1M1, 112, 114 AND 116 COMPACT TRACTORS

ENGINE MOUNTS
‘ Use.S/N and after:

N2 - 14122270

Use before S/N:.
108, 111, 114, 116 - all (N
12 - 14102824

P  REG'D

WASHER - flat 5/16" x 1- 1/4"
WASHER - flat 5/16" x 11/16" ...
BOLT - 6/16" --18 x 1 -3/4" .

AD B DA

NUT - 5;/ 168" lock...
ENGINE MOUNT KIT* : - .
/' . 112 Use S5/N 14102824 to 14122270 . . CA
BOLT 5/16" ‘IB x 2" : : I '
NUT - 5/18" -
SPACER - sleeve
AWASHER - rubber..

7 CUP - retaining... - -

- WASHER - 5/ 16"
WASHER - 5/ 16"

* Order 033171 to get 4 complete solid mounts to eliminate rubber washers
KIT - includes (4) 195~521 113-122, 131-69 and C33170 bushmg) e

b

N SN

April 1956

e L . . ‘ . © .7 .prinfedinUSA . , R ‘
. . ' R . ' v < . K :' ) T . - " 0 o ' * ! . ' T , ' oo



R

REF. PARTNO.

10 131-176
11 28263

127 132056 .

13, €30477

4 25229
15 . 29326
16 C17597

7 C29046

18 29262
19" 138-2071
.20 29316
21 C20172
.22 132-320
123 27593
.24 121106
25 19220 -
26 - 131-9M

Y27 30873

28 C 17697

28  C16745

30" 131-1352

31 15672
32 111:330
32 . 113-209

33 192-21-

34 - 129-103
35 30769
36 13857

37 . 195525

38 132-332
39 27822

40 C17066

41 Ca2098

. 42 (26345

' 43 195-521

. 44 195533
\“/ 45  C3009°
45 . C31437°"

Printed in USA. -

1 "NSS ..
2 289N

3 NSS

4  C15083
.5 30475

6 (25233 .
7 23818
'8 .C12975
-9 113102/

'BUSHING - fiange....
© ARM ASSEMBLY - PTO:..

.. PIN - splrol 3/16" X 15/16"

. LOCKWASHER - 5/18" ...

" BUSHING - flange (éress mto hub on engme pIateJ
. BOLT - shoulder . K e

"BOLT - 3/8" - 16 x K 3;’4" carnage s
BOLT - 3/8"- 16 x 1- 1/2" hex head...z. it pene ettt rsgme il e

NUT - 3/8“-16
ROD - PTO...

. WASHER - 3/8" .

- WASHER - cup ...
‘BELT PTO...
KEEPER - belt .....
. WASHER --5/16":

" WASHER - 1/2"...

- * Use before S/N

- 112 - 14103055
- 114- 14104919 . - - . L

. MODEL 108, 111, 112, 114 AND 116 COMPACT TRACTORS -

ATTACHMENT DRIVE POWER TAKE OFF (PTO) -
' {See page- 11 i_f unit has C44781 PTO Kit installed) '

DESCRIPTION

P.T.O. ASSEMBLY ...
BEARING... S
BRACKET mountlng ......
PULLEY - bottom..............
PULLEY, - 10p........ ) .....
SPACER - bearing.....
FLANGETTE ......ccooen.

..................................................................

« BOLT - B5/36" - 1B 3 /8 et nesssane st s ess s reasare e snaees
NUT - 5/16" - 18 Iock

. WASHER - 3/8"....cccomvvveenne ’

_BOLT - 3/8"- 16 x ‘5/8'_'
'SPACER - pulley...

BUSHING - sleeve...
HANDLE PTO Iever

BAR - latch ...
SPHING extensuon

o ot 3/32“ § 3/4" TR NS e emeereneies

BUSHING ﬂlp-lock
BOLT - 5/16" - 18)(3/4“ flange

NUT -5/16" - 18 flange Iock
ARM -.idler...

NUT - 3/8" lock flange..:..
PULLEY - idler ...

LOCKWASHER - 3/ a8"..

o ol 1/3" . 3{4"

PIN - cotter 3/32" x ‘1‘"..'.:_
SPRING - c.ompressmn

BRACKET - suppon (shown)
BRACKET - support...

* Use S/N and after: - E ce T

116 - 14106472 . - ]

-
m

. B ) ! .. ~ - . —_ e ad e — -
d_.”d-}__}_._‘l-ﬁndd—lv_l—A_lﬂ-ﬂ”uiw—lmwm_.-‘i'd_‘_ldd_‘:;‘-dd-‘mmNN L o(
- - - P - - . - . B

G



MODEL 108, 111, 112, 114 AND 116 COMPACT TRACTORS SR |

. . ' €44781 PTO CLUTCH KIT o
REF. PARTNO. ' ' DESCRIPTION' s e ‘ REQD

C44784 BRACI(ET lever ... e e s e b e s e s
C25229 .o BUSHING - flange ......... : '
Cca4703 LEVER - PTO .o e
196-5633 . WWASHER - 1/2% ...l rvresresees st e s sarass
C44765 LINK coooecirieceisniccsisems st siaiitines e, -
132-334 .PIN - cotter 1/8" x 3/4" ‘ ‘ ‘ \ '
195-525 WASHER - 3/8".......
C4413 SPRING - extension ..
113-263 - BOLT - 3{8" - 16 x 5"
10 C17066 WASHER - cup ...
1 C27822 . SPRING - cornpressuon
12 . c2927 PLATE - idler .
\13 C44715 CLIP - PTO SPING..ovveervosersssriracis
14, 131-1181 " NUT - 3/8"- 16 lock e g
¥ 16, C447M9 . STRAP - Quide .......:8 e oo S e eR e s kR i
16 Ca4717 BAFFLE - heat {for twin cylmder gp e ’
17+ C44710 ROD - PTO ...
18 C44708 ROLLER - Ilnk VSRR SRR
19  C37004 . WASHER - 1/2" ettt ep e b e SO
20 C4b14b © WASHER - sprmg, cerrres e ssrase N
21 c44716 SHOE - belt brake... SO
22 c28237 KNOB - handis ... enertrnsae s ee et rrs et bease e em eans b bt et e
23 113-103 .. .. BOLT-6/16" - 18x 1" ..............
23 13-118 - "BOLT -5/16"- 18 x 5/8"... : AR
24 195-521 WASHER - 5/16" : emeeestanens ererres :
25 192-20 LOCKWASHER - 5/16"
26 129-102 JNUT-5/16"- 18 ..
27 1311362 = TNUT - 378" - 16 flange Iock
} 28 131-938 NUT - 3/8" - 16 ﬂange lock |
29 C324565 CLIP - "J" L

W~ A WM =

- - - . o . \

THE FOLLOWING PARTS NOT INCLUDED IN KIT

30 C16745 . o BOLT - shoulder 1/2
31 . 13191 NUT - 5/16" --18 flange.... W y '
32. (29243 RETAINER - belt .
, 33 ' C15672 'PULLEY - idlr ......pecconivrrnnee : ‘
34 . 113233 BOLT 3/3" 16 x 1- 3/4" ; ‘

ki ak ok

a
- a
+
"
N .
P
) -
. b - v
~
- ¢
-~
s
)
-
- .
f
-
s
5
e -

Printed in USA. o o April 1996




! AN - :
- MODEL 108; 111 112, na AND 116 cOMPAchcmns
HOO//FRAME’AND ATTACHING PARTS

REF. * PART NO. DESERIPTION . ‘

1 NSS . - . .SUPPORT - fus tank (not requurad}

S 2 13102 " BOLT - 5/16" - 18 x 3/4"... v rree gt st s s v s v
3 13191 NUT ..5716"-"18 ﬂange 1ock—

-4 £30202 HOOD... S
5  C16362 _~ROD - hinge....

6 132-334 “ PIN -"cotter 1/8“7( 3/4"..; ...........................
.7 €29240. o COVER.« PTO oo et e
8 M3208 ..BOLT - 3/8"- 16 x 5/8" ... emsssssesssees oo e soes
T 9 m3-207 BOLT - 3/8"- 16.x 1"....

1077 192-21 LOCKWASHER 3/3" .....

Co1 T 1294103 TNUT = 378" 2 1B 1ot et sttt i
A2 195522 - WASHER - 3/8" N
13- C33173 " FRAME ='main ........

14 . C33081 . TRAY - cantér......covcomvecranne. _
.15 C31597 _SCREW - 1/4" -'20 pan head......
18, C29203 'FOOT REST - RH. (shown) ...............
16 €29204. - o FOOT REST - RH. oo oot e s ssessessemeny e s
17.-- 113103 CBOLT-5/16"- 1B x 1.
. 18 19220 - | LOCKWASHER = 5/ 18" o.loooees oo sscsssssmstsssssssssessscssseesseeeeeesssossre e

.19 195.521. WASHER - 5/16"... S S
20 . 121-106 BOLT - 5/16" - 18 x 1720 HBRGE 100K ..ot
21T 182-547 JSCREW - 1/4" - 20 pan head. Phllhps .......
22° C31192, "DEFLECTOR® @XhauSt ..o eoer e
24 131934 NUT.- 1/4".- 20 flange lock...
25 - €30289 GRILLE... N i
26 . C30100 . CAP-mstrument panel (108 111) .
26 C30101 . * | “CAP- .nstmmenﬁﬁernm 116) L
27 187-1334 - SCREW... e
28 (29199 RAWBAR... ;

29" 113-207<;/20LT L L
30. ° 195-525° ¢ WASHER - 3/8" { top holes only} ..... T
-3 14768 - SPACER - mounting (top holes only)

32 119221 LOCKWASHER ~ 3/8"...

-337 129-103 . NUTe- 3/8": 16 .. S ,
34 .. C29314 "BUTTON - push, hqod release

/35 C29315 - ROD - push, hood release...

36 C33467 LATCH?= NOOT coosvvreiee e sssessssssmssssssssssnesms st sstessaioases g s
' . . I-a_‘ - , ! /' -~
] :' ) o // v " .
- . . .
. . -
- n . .' N E g
X “ N . 4" I /-)/‘ b.
Printed in US.A. -~ . ST

O
]
I3

1 1 L
_I\_l' — —

SN

LEspana SN D RORN BN

A

T N U T T W SN
, Al P :

-

4

¥,
i
Aprit 1998

L3

o




MODEL 103 m, 12, 14 AND 116 COMPACT 'mAcrons , St sl

| SEAT AND FENDERS
L : . o o Use bBefore S/N:
B ST I BRI S T 108 - al o
A . s A « L SMoe-an ‘ L S -
o _ R : S ... M2-14102824 ‘ - ' '
R . L - SR 114 - 14104697 .
: & ' R : - .. M6-14106421° . S
REF.  PART NO. _ DESCRIPTION - S . - - REQD

- 1 NS§* " FENDERS AND SUPPORT.... 1.
. 2 121-106 © BOLT-5/16"- 18 x 1/2" ﬂange 10CK. oot o 4
. ' '3 C2me7 . HINGE - seat R.H. {shown) ............................................ 1

. + 3 c2o16 - HINGE - s3eat L.H.. e b b e e et e s ra s ba s 1 . ]

' 4 C29173 - "PIN - hlnge..‘........-: ...................... A Z

5 C29174 ) © RETAINER -'pin......... 2
6 C15410 ' CUSHION - rubber .............. 4
7 ' C29192 . - SPRING - seafu.......ooo.... 2

N 8 . C29193 CAP - spring... S 2
‘ 9 113103° ' BOLT- seat front 6/16" - 18 x 10 T2
9 113-104 * - BOLT - seat back 5716 - 18-x 1- 1/4 (shown}:.. 2

i 10 192-20 LOCKWASHER 5/16" rereparesirons - 4.
) 11 c30c070 - SEAT - 1

(Use C31031, C33474 C16429 C31004 C30785 and
‘hardvare

: e T piinedinUSA. L . L U Apiil 1996




16

! REF.

YRR FNY Ry R

| C29B06 1 - SPRING = SBBT..oomhmmscre e st e
C1B410 - CUSHION - rUbber (€arly PIOGUCHION) fev-r i eoeemss oo
1952175 . WASHER - 5/16" X 1:1/4" ool ‘

©oM3122 -7 BOLT-5/16"- 18 x 1-1/2" oo e gt ‘

. C30070 o SEAT e s

187-1036 . SCREW - 1/4" x 1/2" self tap ..

" 'MODEL 108, 111, 112, 114 AND 116 COMPACT TRACTORS . . N 1/

SEAT AND FENDERS
Use S/N and after:
© M2 - 14102824
114 - 14104697
16 - 14106421 .

S

' PARTNO.  DESCRIPTION - | | SR . REQD

C31031 . FENDERS AND ‘SUPPORT.....ooori it cnsssa s oo s
121-108 . - BOLT - §/16" - 18 x 1/2" flange lock

C33474 HINGE - 88T ..o oo et e st messsassnntanans
16429 . PIN - seat hinge............... e et dba s S S
C31004 = TRAY - 100 ..ol ) -
131-911° . . .- NUT-5/16"-'18 flange lock
C29305 * CAP - SPHNG..ccmiesiivmmnisrmnreosens

113102 po BOLT :5/16" - 18 X 3/4" oo

N3T02° " BOLT = BYT6" = 18 X B/8" oottt essstessoseee

C31006 SPRING - actuating, seat switch....... e oo
C265626 - . " CAP - actuating Spring ...

C30785 .  .COVER-inspection.............

I W N R R Ul QNN N

;| d

c2e812 WASHER - late production

C A

PintedinUSA. . .  hprit1998 -




MODEL 103, 1, 112, N4 AI\ID 116 commc'r mcmns - 19",

‘ . S STEERING GEAR : )

" REF. _ PART NO. DESCHIPTION ' ' o . ' ©“ ° REQD
C26325 . WHEEL - steermg ........................................................................................................
C15096 - 'BUSHING -:flanged nylon ..
, c29181 SHAFT - SI@OFING ....ooovitevermeemeermmmaeesrrsresseseipeesssasbesssassansasanns
1M1-132 . . BOLT - 6/16" x 3/4" NC, ZP carriage......

192-20 . LOCKWASHER - 5/16" ZP... O OO SO
129-102 . NUT - 5/16" NC hex, ZP.......:.. ' tereerrsese e e baes
195-2069 - WASHER - 5/18" plain, ZP...., -
C26039 GEAR - steering ..........co.cccc.ee.
K C 15105 "~ .. PIVOT - steering gar.. eeruevrepmernt s eRa e ettt et s s bos e et seere s s seren

Sy 100 2197 - FITTING - JUB@ e e S—

- M M3-103 BOLY - 5/16" X 1" NC heX, ZP ..o e seesee s s '
12 195521 WASHER - 5/16", plaih, ZP............ UAFI
J13 C27045 © BRACKET - Steering .......coo.ciooereerecerrernns OSSO |
14 14201 " WASHER - shtm .............. s s UAR
15 195-541 ) WASHER - 5/8"............. . ) UAR "
16 138-143 .. PIN -roli 1/4" x 2- 1/4“.... rrerseersesspeseetanessnaseers 4
A7 7 29188 - SLEEVE steenng ShAFL. ottt o renereese 1

CRONDUIHWN
m..-_a--;m.pm-m_-s

.
>
~ ¥
L
-~ '
a , -
K 3
4
%,
@
¥
-
L
N

N

P‘ri{uedinu.‘SA. - . TN . April 1996



hin

P

. REF. PART NO.

C15066
NSS
NSS
138-2040

- C11906
219-404

. C13106

. 195-545

9 €28226

10 C28232

11 C26051

12 C26370

13" C18626

14 131-1337

15 . .129-163

16 ' 129-289.

1

DU PRAPWN =

17 C26332 .
18° (26333

19  13-624
200 13-628

21 131938

. C30781
C24503 °
C28236
219-10
€26526
€30780
C11796
195-546 -
28226,

. €27047 |
28972
C28808

R2ISovowoahagn-—

+ .: Printed in U.S.A.

© NUT- lock 3/8" - 24 hex......

- BOLT - 3/8" x 1-1/2"........

~

MODEL 108, 111, 112, 114 AND 116 CDMPAéT TIEIACTORS

FRONT AXLE .
DESCRIPTION ' :

w0 AXLE = front o s e
. SPINDLE - R.H. {shown) {use C31336, 132-311) cccoceourmemrrieemmenriiriessmes i
" 'SPINDLE - L.H. {use €31335, 132-311) mrevrrvverrisreresnesisbussisssssmmmsssasnessssonns
" PIN - spirol 1/4" x 1-1/2" : '
WASHER = thrtst 13/ 168" ... oo sensbenesses s o ssssspssesssessssssssssses |

FITTING = UD.ouceiovceiemsini st cveestee s emeeem et senamaie s e eeriossonas s semsssramsssssessenassonssseases
COVER - lUb@ fIllING .oive e rvesssnnindeivnnns frassb s sessssmes s e ssrssssssesamsssrsameees

* WASHER - SPINGIB ool e secsssssossmssssssssssenesssssssssssassnssinsseesesens
AWWVASHER - WRBBI SPACEI ..o eeesrdeseeesseeeseeeseeaessereseesenessoeeeesemssesasreeenesnns
" RING = FRIAINING ... revvovoeeeeerrs e msasasstrsersissssssssssssssssrsssstsissssnsserssasssesssasssesssssnenns
ROD - 1i€ AN Arag-liNK....io/eeelecovasmesessesssssegesssmsssiosssssenssssaissossessssssssssnsssoseeesion s

ARM - upper spindlg ...
PIN - %10 DIVOL.c.cec e eeereeetreemeeseresespesesesnn e rereasneene
NUT - tock 3/4" N.C. hex...... . .

NUT - lock 3/8" - 24 hex L.H. thread

" BALLJOINT - B threat. ..o feneeses e ssaeee hseee g sessessssscsassssssnsons

BALLJOINT - |_H. thread..........

BOLT - 3/8" x 1-3/4".....cco....

NUT - lock 3/8" - 16 Hange .................... S .

FRONT-AND REAR WHEELS

" WHEEL - front (iNCILAES DOAIINGS) evorovserosioeossiosessoeessseossioe s

STEM - valve...............
FITTING.- lube.....
CAP-hub......coeei..
WHEEL - regr......ocociennnn
KEY - 3/16" x 3/16" x 2".....
‘WASHER - 3/4"........... reeevmstresra s re st s euesereneneas bresseeaenenat s e nna st nasapnasanes

- WASHER - SPAGBI .03" thiCK ....oomerrremcsssrsnssssesssersarssasess e oo
- SPACER:sleeve ... ... :

WASHER - spacer ...

RING - retaining ........coeevcvevvcnenne e .......................... :

21

BaORNNRNN A SN AN RWN =

MRNMR R RN RNDDRDN

" Aprii 1996




£ C27069
T ' ' 114-2

195-518
192-19

131-165

© W~ OB O N

9 €27593.
10 €27072
1M C26332
12 129-163

.13 111-366

R 14 192-21

e .15 .. 1294103
S 16 . C29047°

"138-2071
113-102
C15156

192-20

129-102°
C29249

10 -~ €29246
LN 1326
12 195521
13 €29207

15, C29216
" 16 C29188
17 . 61-612
18 131-1181
19 CczZ7442
.20 . 131-69
‘21 C29177
22 11-108-
23 192-19
24 129-101°
.25 C29917

27 '+ 132-310
28 ' 13851

Printed in USA. |

REF. PARTNO. °

29238
C25688 .- °

1382072

Cc29317

C24345 " .
1382071 .

4 C29178
. ARM - brake
. NUT - 3/8" - 16 lock ...

. SPRING - compressmn......................Z...'..; ..... e
- NUT - 15/16" - 18 lock.......... : :

26 131-11807

MODEL 108, 111, ‘i12, 114 AND 116 COMPACT‘ TRACTORS

| 'TRAVEL CONTROL

'DESCHIPTION L '

BOLT - 1/4" 28 X 1/2" hex .................... e renereeeas .
WASHER = /4" et mreccnseesmerressresseesemessosseessmssmessssessssssssbisssoasssss s
LOCKWASHER - 1/4“

LEVER = SIIfL...vvvveverecerecisesanererereeeessssseoresosssrsssesseesressssnssssrasssssisssssessssmssesssiossssesnn
" SPRING = COMPTESSION...vurrrerniessasisssissmsisasssssssssassesseessosbos s s snscassasnes
" NUT - 1/2Y - 13 lock....e.n.
-+ PIN-roll-1/8" x 1-3/4".....

BUSHING - flip - 10GK ..vrvreen
ROD 2/ 8hiftveormererreers s
BALLJOINT ..o S

NUT - 3/8" - ettt i

BOLT - 3/8" - 16 X 1 1/4“ carr:age
LOCKWASHER - 3/8".... S

NUT - 3/8" - 16 hex .....
'HANDLE - shift...

BR_AK‘E ASSEMBLY -

‘ SHAFT brake...

vt 3/16" - 15/16"
‘BOLT - 65/16" - 18 x 3/4"..........

- BRACKET - saddle........ccvucrrvninns

LOCKWASHER - 5/16" .............
NUT-5/16"- 18 .t
PEDAL - brake ....
PAD - brake pedal ... Lenansd _
PIN - spiral 3/16’l X 15/16“ e ee e bse e eKe e s ans ettt s et
‘LINK - brake... : N

LI - brak 3/32" : 5j8"
" WASHER - 5/16"...

LEVER - parking brake e
‘HANDLE - Iever
ROD - brake .. '

SCREW - 3/8" - 16 x 3/4" ;ocket head...

BRACKET - retaining....
BOLT -1/4"-20 x 3/4“ carnage

LOCKWASHER ()T I B -

NUT - 1/4"

SPR‘ING-extensioh-........'::'.:::::::':::::: ......... e s |

NUT - 1/4" 20 lock .....cuce.. S,
PIN - COEE 1/8™ X 1" oocciiinecsssesssmsrssss b osssasssssssssssss e porsss enssssssss ensesdsssses s oot

PIN - Ol 1/8" X B/ el S

_a...aM—\MNm_l._l_n._n._a_l..a_r_hw_n...\_s_s_l.p.b'l\)..h_a-.x .

- 23

REQ'D

. April 1986




Il

116 COMPACT TRACTORS: 2B -

' MODEL 108, 111, 112, 114 AND

-~

, L . . . BELTS, PULLEYS AND IDLERS {DRIVE)
o L " REF. PART'NO. «  DESCRIPTION o Lo
‘ i\ - . ) . C29699* . BELT - drive {112 - all) {for athers see below)........tcveereerren.
) . C29878" BELT"- drive
£23456 o WIS Y T | OO SO
. N3-233 © BOLT-- 3/8"- LI o O
192-21 - LOCKWASHER: - 3/8"....ccccon..
131-938 NUT = 3/8" - 16 FlaNG0 10CK ...ceurvriiireeereeesbersse s msssemsssesetsssssstssssssrassssassseseon ‘
€29243 . GUIDE - belt, idler ...
13-233 . - BOLT = 3/8" = 16 X 1-3/4" oo
195-525 . WASHER - 3/8"............. e et g e
C29236. - ) ARM.- 1 11T TR S S
- , ~ 10 C20053 © - BUSHING - flange............ et
— - o 11 . 132310 . .. PIN-cotter 1/8" x 1"
- ' 12 C23535 : "PULLEY - backside idler ..o,
o ‘ . 13 . C14768 - 10 1 SO
14 C2513 GUIDE - belt, engine ...l
15  C30103*- . KIT - guide, fransaxle belt. ... .. i
15 €29245* CGQUIDE -'Delt, tranSaxIe ... e e e s sssss s ssrsnssrsss st seannasrssnssesinn
16 1318 BOLT - 5/16" --18 x 5/8"....... ............. Rovioieasmssnnsas et
17 129-102 - NUT = 8/18" = T8 et NSRS
<18 195-103 c O MVAGHER - B/ 1B s eeee et eec s esee s onmne st nnea s eeeme s e b baganeen
.19 195-2029 VUASHER = 7/ 18 oo eesstsssssp s s
20, C33208" . PULLEY « tANSAKIE.. ..ol
20  C27068° " PULLEY - TrANSAXIE.....cooveeereeees essenssiersssassassnesomiesssses st sasesssssssssssssmsstonsgesosssssnsssnn
S217 12616 - . KEY - 3/16"'X 3/4" WOOUNUM w.utveevrtecrerrecpssmermsssssssnssosssmsssssisseeesseeseris s iecr e
22 . C32199 . ~SETSCREW - 5/16" - 18 x 5/16"
23  NLA - RING - retaining "E" {(2arly proQuCLioN)........ccoor.weremsemrssesrgesssessssrasnnes rereeranent -
24-  C19071 © PULLEY = GV cevvecermsersesnses imseesssesssseseseseesssesenssssesssescremsreeessiees ebee e
25 (28315 KEY - 1/8" X 2" ..o
178858, ' SETSCREW....orioromsrrn ‘ - »
27 1472 . . BOLT-7/18"-20 x 3/4". i et e e s eee oo eeeeme e ee ettt Ea Rt nrnn nr st eeen .

. X
o

........

CONDORWND =

N
@

A‘Use‘bef‘ore S/N:". S i ' h
*“*Use S/N and after; - o ~ ‘ .o B R

¥ . ' 108-14084847 .

e - : 111 14085810
A - 114 -14087760
116'-14089591

O | .

5

Printed-in USA. . T April 1996




i
'l

MODEL 108, 111, 112 114AND 16 COMPACTTRACTORS .

» . . | LIFT SYSTEM | R "
" REF.  PART NO. DESCRIPTION , i _ ' T 'FREQ'D
NSS* ' LEVER - lift {use, C42572 030157) e eenmtnres s smen s Sree s rny ermneisre
© C42872" LEVER - Bft ..l e evrsivnapenns OO TNV AUV I
C29045 *' . 'HANDLE - lift lever.... ; s X
C29213* . . ARM - lift...coneas
c3aoe7. ¢ " ARM - lift ... :
C29706 . * . BUSHING - slaeve llft arm and mountmg bracket
. C27593 .- BUSHING - fiip lock ...
C15564 SPRING - compressmn ..............
- 195-533 WASHER - 1/2"....iiiiee
' 132-310 . - PIN-cotter 1/8" % 1"........
138-2071 .~ PIN--spirab....ccoooroeeranen,
10 C29218 BROD = lift e cerrie et s
1 C26332 - - BALLJOINT.........
12 ' 195-522 " WASHER - 3/8"......
13- 129-163 . . NUT- 3)’8“ lock ......
4 . C14788 . SPACER... ' -
15 192-1 - ; LOCKWASHER 3/8"..L .............
16 13-209 ©+ BOLT.-3/8"- 16 x 1- 1/2"
177 - C29236 , . PLATE - bellcrank pivot...
18 . C29234 BRACKET - bellcrank......

n

c
=

DT TY PP

CONDNBWWN—=

o 19 C24182 - BUSHING - flange............... '
» T 20 111 132 ' "BOLT-5/16"- 18 x 3/4" carnage
. .21, 195- 103 : ‘ LOCI(WASHER 5/16" ......... Ptseneaeca
. CL22 129-102 : . NUT- B 18" e rrermanene e e rme e e e e e ee et enees ;
23 C2914 . BELLCRANK..... L
. ¢ 24 C29176 LINK = T e srsesesmais et
P - 25 M3-207 . BOLT-3/8"-16x 1"..
(P - S o1 % o |1 NUT - 3/8" - 16'lock ... et
i 1 - 27 - C30391 SHAFT - JHE .o s e espeseecssseersseseess bessscens st sssnsssbas st sassss s eeeseesensseecnd
i -i . 28 C1B186 BRACKET - saddle...... et ass st e e sasbenst s abt e
. - ‘ 29 MN3-102 - .BOLT - 5/ 16" - 18 x 3/4" woerareeeermassasens : cpeease st astmecs e aereas
© 30 0 192-20 ¢ WASHER - 57187, . oo seeeesvamssssssssessssrsssssssesssssssonsscn et s
. . . . ‘ 3. 13820 PIN - splral 3/16" x 15-/16“
o ’ S T 32, C29189 . . SPRING - assist {included in C30162 krt) ........
. L 33 123-101 - ° 77 BOLT - 5/16" » 18 X 4 ...ooovoeeveveereeeemsomsnnssmnionenin
- " 34, 'C14906 - ' WASHER - nylon......oooo.ooeee .
- T 38 131-176 ' NUT- 5/16“ BOEK Lorvvvsoee e ssssssssssmmsbenssonpassssne
: . .-36 29233 © . -BAR - spring adjust e eeemeeemeen e Creraseets
o 37 1M-266 - .BOLT-5/16"--18 x 1-1/4" carnage ...................
. : 38 (30154 ° " . SPRING ~ tarsuon (lncluded in C30161 kit) ... R
39 13208 - BOLT- 3/8“ 16 x 1- 1/4" SO O OSSP BB ." )
40 C30155 - WASHER....... sprenineneanmenseihens srsrrn s sns s snra s ar Rt s e e e sn g b e nea e s s enns CA
S 41 195104 . WASHER ....eoreeeeeesecseeeiin B O o~ :

NOTE: C30162 Extensuon Spring Kit (uge to |Ift heavy attachments)r . -
. C30161° Torsron Spnng Kit (use to, hft Ilght attachments) '. " S .
. 'Use before S/N: l“ e e S . .
- *“Use.S/N and after: e S T ' -
' 7108-14084946 B
: M - ALL . N R : ,
. N . ] E -1 12 - AlLL O - ) .
T . . . . 3 : - ] . . mn4-14088189 - T , - o ) . DR -
Lo o T .- S . T ‘ 1 . 116 - 14089708 - ' . - A A
€ ¥ 3
. - . \ - . . 5
¢ \ /)’ . i 1-’
| -

. o 5 PrntedinUSA.- . - 7w .. - April 1998




C27552
- C27576
T M3-17
- C27577
C19347 -
€ 19352
'C19345
C28648

00~ EA W N =

£ 10, C28652

1. C28651.

12 C34148

13 . C28654

14 C2B667

15  €27583

16 - C19353

17 C19354

18" - C19355

.19 C28650

. . 20, C27580
- 21 C19357
SR 22, C19358
23 N3:m

24 131-176

" 25 187-1070
.26. 195521
27  353-10
28 ~.C28821

'REE.  PART NO. ' DESCRIPTION

""ROD AND FOHK ASSEMBLY shift

C28649 .

. SHAFT - input....
. SCREW - set 3/8" 16 X 3/8"

PLATE - brake pad ..........

- PIN - dowel ........... o eeeruetsenaree e formase st s seesemsesen e s

' NUT -5/16" - 24 10ck o

“Printed in USA. -

MODEL 108 1"I'| 112 114 -AND 116 COMPACT TRACTORS B

029241 TRANSAXLE 5 SPEED
CASE,.INPUT SHAFT AND BRAKE .

CASE - transaxle, bottom
COVER - transaxle, top....
SCREW - 1/4"-20x 1- 1/4" hex...........,..........,._ ....................

RING - retaining ... ivcesisssecnnenenn. eeeeeee e eeee s e
RING - retaining .....ooooeerrermiasrsses sarssssssneseemssrecm s sereessne,

o WASHER - thrust.....or s

"O" RING .. et et e e e seeeens s eemap e
BEARING - needle ....................
GEAR - bevel pinion, input.....

SPRING - retaining ..o vvversveeernnne
BALL - detent, steel.....
DISK - brake..................
PAD - brake....... Ceeerennes

'HOLDER - brake pad...... S

BOLT-5/16"- 18'x 2-1/2" . ve—are
NUT - 5716 100K ool emeenes
BOLT - 5/16" self- “tapping, (front mountlng)
WASHER - 5/16" ‘spacer eemeveeseanerearareraraararerhereen
PLUG - hex head......... "

ks

29

'REQD

April 1996



{ . REF . PARTNO. -

- C29919
- 27559
C27570 -

€19345
C27563 .
. C27560
C28665
. © £28659.
10-  C28666
11 27557 -
12 C28664
13 -C28658.
.14 (28657
.15 (27555
16 C28656
.17, C28683 .

DD U W=

om0 18 .C27564 -

19 ~L27567

20 C25M

21 " C27568.
22 © C27575
23 C27572
24 (27562
25 . C27561
26 .C27573

27 . "C28665 -
28 . "G28668 .
29  C27558
30 C27554
31 C28660

. 032 C28661

.33 C27556
34 28662

e

© . Printed in U.S.A.

" RING - square -cut......

C28653 . 'BUSHING - flanged .........

" ' GEAR - spur 15 teeth

. RING - square cut

* 'MODEL 108, 111, 112, 114 AND 116 COMPACT TRACTORS

. - 'C29241 TRANSAXLE - 5.SPEED
SHIFTER AND BRAKE SHAFT AND COUNTER SHAFT =

DESCRIFTION

'SHAFT - shifter and braké...:......-..:-.‘....- ........... et

SHAFT - counter.........

WASHER - thrust.........

- SPACER ..............

SPROCKET - 18 teeth ......
COLLAR - shift ...cc.oeoc.reveeen
GEAR - spur-37 teeth..

WASHER - thrust........

GEAR - spur 30 teeth.......

. GEAR - spur 25 teéth

GEAR © SPUF 22 100th......ooooooooeoeoos s e
GEAR - spur 20 teeth......oiicssssscs s oseesivsseensivsssienensns
WASHER - thrust........ - regerenennen

"SPACER ...
BEARING - needle.....
RING - square cut.......

e S R A AR

WWASHER ....oooc.oeveeeesessseneesspsssses e sossseesesssserssssssesssosssee s seses s sassseseosee

BEARING - needle

' SPROCKET - .9 teeth..
CHAIN - roller No. 41.

(24 JinKS) oo SO R .
. GEAR - bevel 42 teeth......... S et e S o
. GEAR - spur 12 teeth .

CGEAR - SPUT 20 t@BN ...t ool eeeeesnessassssiass s sers et s

GEAR - spur 25 teeth

© GEAR - SPUF 28 108N .oeree oo cesesmmeneriesbrsssnesessecoresessesssoreseesoasssiomssoeseseess
GEAR - spur 30 teeth

S OR JUNUR p

31

-REQD" -

M .--r ) 1‘ - . - .

April 1996




e ok

Ay

" _REF. . PARTNO.

26111
21576, .
C27566 .

-C 19309t
C305001t

-+ C19310,

- C1931
19312
cnzz2
138-97
10~ C112056

C 11 0 c27571t
1 C305011t

- 12 Cc27s79t

OO A DD WN -

12 C30502tt

13 . C27565
‘14 C27581
15 . NSS*
16 . NSS )

*Discard the needle bearlng sleeve and seals when repIacmg with C2}'569 ‘ball beanng
, T'used in transaxle Model No. 826
ttused i in transaxle Model No. 843

. Printed in U.S.A.

" - GEAR - bevel (shown) for double—D axie shafts

. WASHER - thrust'

AXLE - LH. 12 23/4" (324 mm) (sphned style) ...... eetresses et e arena b et e nnaes

SEAL - oil and dirt...

MODEL 108, 111, M2, 114 AND 116 commc'rmcmns L 33

C29241 TRANSAXLE - 5 SPEED
: DIFFEHEI\ITIAL

DESCRIPTION . » o " REQD
GEAR ASSEMBLY - dlfferentlal '

BUSHING.......; .............
BEARING - bronze..

GEAR - hevel (for splmed axle shaﬂs) -
PINION -:bevel... S
PIN - drive...

RING - retamlng .....
PIN - roll...

AXLE.- RH. 14- 5/8" (371 mm) shown (double—D stvle)
AXLE - R.H..14-5/8" (371 mm) {splined style) ...
AXLE - LH. 12-3/4" (324 mm) shown (double—D styla)

F3

BUSHING - flanged

BEAHING needle (use C27569 bali bearlng}
SLEEVE - beanng (use C27569 balli beanng)

~ April 1996

. M A L



MDDEL 108 1, 112 114 AND 116 COMPACT TFIACTOFIS . ‘ 35

ELECTHICAL SYSTEM '
‘ N L _ : : _ . C "Use before S/N:

_ SHUTOFF o PR Lo s o : L L L I : ‘ © 108 - all

Bie gy S MAGKETO | e PO Y c T Ml

,, , N : . oo | _- LI L . - 12 - 14102824

soanr_ | el i o S ‘ . o ‘ 14 14104697

. , : S : A ‘ D , ‘ ‘ o o ‘ o 116 - 14106421 ‘ o
- GROUND BATTERY - ' " C N ' e o o o -'REF. PART.NO. DESCRIPTION . X o : ) <. . -REQD '
o ‘ : ’ S = - : ' "1 CB1036 T HABNESS - wire (108, 1, 112) ecmrrrsrmcrtinrsonsroeesseoscsesoss s '
'II |GN|T|°N SWITCH TERMINALS ' , . A ' ' ' . v ) 1 C31036 v '_l HARNESS ere (114 116) ..................................
&L o o : S -, o . R 2 ' C25243 . CONNECTOR - wire . - et rtese ettt e een
L - A , o » ‘ : ‘ 3 29256 ' CABLE - battery negatlve to ground (black)
B L . _ o S ' o 4 C26108 - SWITCH - neutral start..............icccoeees beveesgerssssraiee rses et e e
. . : : ' ‘ R - N : 5 c30267 . . SWITCH - ignition (lncludes key and lock washer OPIYY e
, S 6 C32407 T KEY-lgnmon e e reeee e eee et ebe e e ettt s st es oo eee oot
. 7 C27523. ' . SOLENOID - start -
) 8. .C41010- . 'BATTERY - 12 volt.~......cco.

- 9 NLA * - . CAP - battery...
S B 10 ' 43044 SWITCH - headhghts
C n cazizg . HEADLIGHT ASSEMBLY - 12 volt (see page 39 for serwce}
12 223-30 ; FUSE - 30 amp {lncluded w1th harnass) errgrerseasaseassassarnes
13" NS * . STARTER - engine, 12 volt... weenrarasenesssarassrasssarans
Tt C27549 CONNECTOR = solenoid... ’ :
“ . 15 C14537 . 'CONNECTOR headllghts

2, I

B e ek wdA N = (D e el e sl o ok d e

See your Iocai B& S distributor far parts.

MAGNETO - - . ‘ ‘ ' - ' . S : .
GROUND : . - L : : : ,

~' CARBURETOR °
. SHUT-OFF
SOLENOID

(114, 116}

{see carburator)

. Printedin USAT . - o T . . April9de-.




T3

R
- SHUT-OFF ° .
SOLENOID
{114, 116) MAGNETO
START |
' GROUND BATTERY

"

CONNECTION AFTER S/N.
112 - 14103055
114 = 14104919
116 - 14106472

+

| pdbay

~

. MAGNETO", .
GROUND -

-

- L.
- CARBURETOR

SHUT-OFF .
SOLENOID

114, 116) |

(see carburetor). .

REF.-

PART NO.
1 C31036
1 'C31036"
1 €33095 '
1 'C33096"
2 (25243 -
3 C29758
4 26108
&5 . 30267
6 . C32407
7 -.NSS .
.8 ° C41010
© 9. 30279
10+ .C43044
‘1. C32178
12 30260
13 NSS .
14 C27549t
15 14537
.16 . 31947
17  €30275
.18 C33088tt
18 | C330231t
19  C330221t

C33300

MODEL 108, 111, 112, 114 AND 116 COMPACT TRACTORS R

" ELECTRICAL SYSTEM .

“Use S/N and after:
- N2 -14102824
114 - 14104697

DESCRIPTION: *

. HARNESS - wire (112) (use before S/N 14103056} .....

HARNESS - wira (114, 116)..............

‘HARNESS - wire {112) (use S/N 14103056 and after)
HARNESS - Wire (11, 116w ool

" CONNECTOR - interlog SWitch'...............

1

SWITCH - headlights ........coveeeeeee..

HEADLIGHT ASSEMBLY - 12 volt (see page 39 for. service)

116 - 14106421" .

" CONNECTOR - wire ................ eeee v eee e e st st e peereereereee et erer e
. CABLE - battery negative to ground (B18eK) . ... 7o e e
SWITCH - neutral start............. et as etk e e s e nran e
SWITCH - ignitien {includes key and lock washer only)..
KEY - IgNITION ..ot posssassna s e
SOLENOID - start {use C3302B)....coeerperrris
BATTERY - 12 vOlt..evennene. TR . B

FUSE - 30.amp (included with- harness) ._...........

SWITCH - interloc................

. CABLE - solenoid to starter {112} ............
. CABLE - solenoid to starter {114, T8} [..c.oeeeooeieeecene
"CABLE - solenoid to battery ...
HARNESS - wire, engine charge {116-- motor type 4001)............. S .

“ Use beforé S/N:

L " Use 5/N and-after:

14 - 14104919
16 - 14106472

1' Use before S/N:‘.
tt Use S/N and after:

112 - 14122349
114 - 14123089
116 - 14123800

. STARTER - engine (see your lo¢al B & S distributor}.........ccccoevvvnen..
CONNECTOR - solenoid......cc...comvrinnns ' .

CONNECTOR - headlights.......cccoe. el
HOLDER - fuse {includes fuse)...........

-

. REQD

_n_n_n..aw'_;_n_l_;;am_-m_b_n._t-..a_n_l_l_\_s_f_n

7 April 1996 .




C23248
NSS

193-70
128-17
192-18
- 192-19
' 129-37
129-101
182-10
192-13
10. 33697
1. C24069
12 - C15114
14 129-101

VoSNNI BRN =

15 11132
15 1133
16 - C19521-
7' 29169
18 132334
C28962

C22573
. €14304
- £28932
. NSS -

C29637
C30942°

N AR WN -

Printed in U.S A.

- DESCRIPTION

REF.  PART NO. : 5
" WASHER - internal tooth 5/8".......... TS

182569 " SCREW - No. 10 - 24 x 3/4" black. ...

. LOCKWASHER - 3/16"

“NUT -No. 10-32...........

.1 1294102

c3ziig, -

. ' RECEPTACLE - headlight (use C32178) ......
187-1334:

. REFLECTOR - red, rear

&

MODEL 108, 111, 112, 114 AND 116 CDMPACT TRACTORS
ELECTRICAL SYSTEM HARDWARE

NUT, - 5/8" - 32 knurled (use 032396 C32397)

LOCKWASHER - No. 10 external tooth
-NUT - No. 10 - 24 hex... y

LOCKWASHER - 1/4".....
NUT = 1787 < 20 oo
SCREW - No. 4 - 40 X 7/8" .o e
LOCKWASHER - NO! & v omsssnnississssros

CNUT-No. 4-40..eins foesssspersest s snanss

COVER - termiinal ... ciiecissinsscssessmsssunscsmsnseos
CLAMP - battery hold down. ‘

©NUT = /87 = 30 ittt e e

NUT - 5/16™- : : o -

BOLT - 5/16" - 18 x 3/4" carriage...

BOLT - 1/4"- 20 x 3/4“ ........... ........ .
CLIP - wireg, headllght...., ..... IOTE R OO OTORUE OO '
" 'SPRING - ‘switch actwating ........... et sseer et rersae e aret s grsrsrsaans SRR

* CLIP - wire.,

PIN - cotter 1}8" X 3/4" . y

HEADLIGHT AND REAR REFLECTOR

+ HEADUIGHT ASSEMBLY ... oot

LENS = NEAAIGNT .o e msres s e e
GASKET - headlight . .
BULB --headlight .........ooc

SCREW - No. 8 - 18 x 1/2" black.........- ......
RETAINER - headhght

* will require 2:
before S/N:
. 108 - all ' . .
oM o-all ‘ o . i -
“12°- 14102824 : :

114 - 14104697 S

116 --14106421. e

PN NNRNNS OO OINWNNNNN = -

30

. REQD

=)

N . R

. Aprit 1996



Dm THESE
COUMD REBLILT N INJURY,

_:.l-"!

‘. PINCH POINT !
READ OPERATON'S MANUAL S

@ .

OPERATING INSTRUCTIONS
READ OFERATON S MANUAL FOR COMMLETE
OPERAMING INSTRUCTIONS
CLUTEH BRAME PIOAL = Ok 165 T 51BF OF TeacTOR

PARKING

10 aneuy ARANT ey st ex
Frenl | paskins emake ora iz an 1eer s
OF TRACTOR |RAME A1 L0 FHONT UGt GF 3 a1
. ( 1o rwEace AP + AND ST UDC
- 10 FELI ASE PURH KF FEQAI DOWN
TO START ENGINE DINIMGAGE ATTACHMINT

BRUE FiY TRANSMISRION 1% SFUTRAL
AND APFLY BRANE

o

10 OIS TAGERI CLUTCH iR PERLY DOWS waLT ey

MODEI. 108 1‘? 12, 14 AND 116 COMPACT TRACTORS

DECALS

4

................

1) T,

Use before S/N:-
v et 108 - all
{ > S M-alt -
T NZ - 14102824
’ .14+~ 14104697
: S - 3 116 - 14106421‘
REF.  PART NO. DESCHIPTION ‘
1 29253 DECAL hood - L.H (108) shown ...
- 1 29254 DECAL - hood - RH. {108).......c.......
. 2 (29224 DECAL - - hood.- L.H. {111} shown ..
: 2 -C29225 DECAL - hood - RH. {111)........ wraserbesrins
3 29226 " DECAL - hood - LH. (114) shown ..........
3 Cc29227 DECAL - hood -~ RH. (114).....eccciiene.
4 - (29228 " DECAL - hood - LH. (116)'shown......
4- (C29229 . DECAL -.hood - RH. (T
. . B . 321-6669 . DECAL - "CaUNON" .....iceooee st eenemaseensns seennsss s emsas e ennnnns
<6 ,.C29201° " DECAL - instruction ...............
"7 C27875 DECAL - clutch: brake...........
.8~ NLAT. ‘
9. (29202 - :
10 C27962 . . " DECAL - "Ingérsoll" stripe L.H. (shOWn).. :
10 C27963 © DECAL - "Ingersdll” stn;i RH.. -
i C29478 - - DECAL - pinch point..% ..
12 C30149 DECAL - hood LH. (112) showhf'
12 C30150 DECAL - hood R.H. (112)....
13 C32083 . DECAL - seat back (logo).......-.....,
14 C30539
. ’ .
u i
T D i .
~ ‘ \- ) L
’ Printed in US.A. .- T

MEDALLION - "Case"............ S ST
DECAL - seat back (Ingersoll)...................».‘...‘ ..... remeereeepeenge s e eeeneseeenerenes

MEDALLION = INGETSOIL ...ttt

REQ'D

. . . NG -
R . T S S N O e e )

 Apiil 1996 °




Co ‘ N MODEL‘!OB m, 12, 114 AND 116 COMPACT TRACTORS - -~ . o a3

T o ’ ‘. DECALS
. I - ‘ Use S/N and after; -
S : ; o - N2 - 1402824

114 - 14104697 .
' 116 . 14108421
I REF.  PARTNO. = DESCRIPTION [ - .. . .REQD
. C30947°" DECAL - H00d = L H: (T12).eeomi el '
£30948* - DECAL - hood - R.H. (112) shown....
. C32141* DECAL -hood - LH. (112)....ccevcn
- - C32157"; DECAL - hood - RH. (112)...........
C30949° DECAL - hood - LH.(114)......."5......
'+ C30950° - , DECAL - héod - RH. {114).shown....
. . C32142** " DECAL-hood-LH.{114). ...
| 'C32158** . - ' DECAL - hood ~RH. (114).........
| ; C30951" . DECAL - hood - LH. (116)................
B : . » €30952° DECAL - hood - RH. (116) shown...

Cc32143* " DECAL -hood - LH. (1B)..................
- C32169* . DECAL - hood RH (116) ......
321-6659 - DECAL - "eaution” :
C29201 . DEGCAL - |nstructlon : : ‘
(33585 DECAL - clutch, brake........ resemna e ts b bbb b e s reeevereene
C29478 - DECAL - pinch point................... L T O SR SO
C32093 ° . DECAL- seat back {logo}....... : :
c30539 - . MEDALLION - INGERSOLL ;
C34184 | . DECAL - flag.{made in U.SAY oo, eeeeeeeesneeens evemmaeCeneesnnee
PINCH POINT

ACAUT'ON - et . ~ R . " : , X © *“Use before S/N! T

COOMNONPWWWWNNNN— S 2o

O

READ OFERATOR 5 MANUAL

N - . N . N A Ll p - -
= . _ : N , . . ‘ Use S/N and after:
lmlmmwmwmm ' . N N . " - . . . . - .
e T | : _ PR 12~ 14122100 _ . .
'ORYY 4P FLACY TRAVL CONTRON N MELITALL . , : . . . .
X . B . . .
o v Y ot ATIACTAMNT, . OPERATING INSTRUCTIONS o o . s . , 14 - 14122900 L. . .o®
RUPP MIOPLE ANG PETE & LAPT DRETANCE Awat ' . . REAL OREAATCR'S MANUAL FOR GOMPLLTL . - " . ' ' ' . ) oL ! . .
v oo e Yascr08 Berimt pcame ‘ t OPLAATING IS T AUCTION : : ‘ . - . 116 14123700 : o o °
Doy adyy mpCLmgy PMAT FNE TRACTON CAN BE BASLLY ’ " - ' CLUTCH BRAME #LDAL 15 ON LIS T 3IDT OF IRAC1ON : . ' . . . N . o
SrinaTIo e LOm A L [ . Y O DISINGSGT CIUTCH FUSH #1TAL DOWY HALE WV ) Tt T ) .
revonT DCCLS wemn OFess . O ABPI¥ AMaAl PUSH FEDAL DOWY PULIY . ' P :
SANETE OR HILLE, ACK P ILANIPR OR HILLE. . N . +,
N . FARKING ERAKE 100 15 08 LI+ ) 5'0F s .
o o e S e RN ERaks aCe S v ‘ ; ) . New decals will serwce old if both sndes ara replaced
SEUTEAL &Y Fafickied SRAKT Cuibfinds0f ‘ " R N .
ATTACHMENT Dirvy, tsimal OFfF At falhacryn WIy - .
»irt TRACTON mercaN BANVICIENG D muNm) ; : “
16 RacToR om . OIINGAGE ATTACHmMI N7 . . ' ° - . o
FARARE TO ORLTAVE THERE mmm . CRIVE FUT TRARSMISSION 1% AFUTIAY . N . . . [
COULD RESULT 8 LJURY, . AKD RRFLY BRANE ' . .
Y
4
o\ ™ .
Y
1 -
. N &
L] -
. ~
N - )
. 1 - = - y
-| .MADE IN USA "~ . *
. | <
N - N
v . L +
I
L
-
-
1 4
. . 1 < -
: : .
-
N
'
- »
-y - . -
+ . ,
b
(1
v H R
— v,
\ . . .
4
., -
-

T \ o primedinUSA .o e april99g




- MODEL 108, 111, 112, 114 AND 116 COMPACT TRACTORS ~ * - a5

o _ M1‘3WEIGI-I'I‘BOX-A' , S
REE.  PART NO. DESCRIPTION S C L REQ'D
- NSS . . BOX - welght (order M13 from wholegoods) eeeeeeereees ettt 1-
€29702 = -  BRACKET - mounting ... e ’ ' :
M13-207 ) - BOLT-3/8"-16 x 1"...
195-625 WASHER - 3/3"
192-21- . LOCKWASHEH 3/8"...
129-103- CNUT = 3/8" - 16 ool
Claz68 ) SPACER mounting (left side only)

-

2 2
-3 4
A N95-B25 WNWASHER = B/ B ettt e et 4
5 - 4
6 4
7 2

J

, . WW10 WHEEL WEIGHTS
NSS o " WEIGHT - wheel 31 Ibs (order WW10 from whole goods)
T oN32s BOLT - 3/8" - 16 x 7-172" s
196-522 - . © WASHER - 3/8"...
“192-21 . . LOCKWASHER - 3/3"
129-103 NUT - 3/8" - 16

FH W=

N N

|
N
- ~. - b
.
..
Y
e
St
1
C ok
‘ S

Printedin USA. | <. - a o T Al 1996




47
"NO. -

PAGE  REF.
NO.

PART
NO.- -

) - T e L L N on oo @ FO e 4 & 0 T Aoetmmn 1IN D o. on
‘3929132219192213131189223331337292222232357271226612131315511116427132#

59377371359591577779333?5?971555139357?5599399719357993335513?177339795
il g £ O o e el e o OV e N — — e N N 2122..412 NI MmN M NN .112..4.42222 ™ NN
r - -

1
-

v

222222233334183.1122557777899333132666616?771112222222333333333959955661
,000000000000111222200000000033355 000001l130000000000000000555376667771.
111..11111111111111112222222 NN NN 11111 111111111111111111121 vl e ed vt Oh
] L i - . . - . ™~

____._________________“____n‘__________u_____-___.___.________.____._____..
P R Rt Lot A R R Rt R I R R T R R B N K T N R B 333333341111369999999999999999999999991111111.
.|.I..lllllll.l_..lllllllll.llllllllll111112222222222222222222222222222223333333
11111111111111111111111111111111111111111111111111111111111111111111111

-
L

.PAGE "REF.
NO. NO.

NUMERICAL INDEX.

PART
NO.

- T e o D e ' —— e RODMFW . MO W ONDOG ‘M 0@ T O M0 OME RN SN oMIn
<ll£11124111312312311 266211111112 336111188_..41513511812111212.12.421331-13

B 75575739371333333357955717737773573739931579747111111111111153397979399
—mmmmm 13..4..4.4.&.4.44.43332331331333123114324133 233111!.1111111222221232 232.,

B

HONNONNNOOSWOMN
. . . . ) NN~ OoOmMmOamnme
1555662777331237898889775231856380745784400824#3580356794565761111233
333333939499&4455577790052288997006789&801197460001111118&
0000001459001111111111444000000123&456110000500777777?77?1"___.__._L___

NO.

" PAGE REF.
NO.

PART
NO.

NO. -5 i

PAGE REF.
"NO.

PART
‘NO.

A Al e i SN NN NN NANNN NN OO OO TR A NNt T Tt LINOMN T AA A A A MM
MMM MO AN OTIEMOEINNOE ORIt TS F LTI LT AAAD A A A A A
DOLOL CCCCﬂCCCCCGCCCCCCCCCCCGCCCCCCCCCCCC UDUUDUOUOLOUULDLDUOOO O™ el e =
. 7-
.
N o @ - GO e @ N O NNDO 2; ol N M AN A n. o~ . M

36117111331783321117512411211122111343155192&.251.411.4531936112711223351.&

153339115?5?73393913955?7531573351177775777337993337?7139117993333337?9:
AN FTME e N SO TN SN NM A NG E NN Om AN . o et NN 34&&44&11

-

) 335692346675645576887’92528790001390457077599215701289099901532?89012-&.69
ru,-4-4;4:4555556001:11127.?.3900171177«0004555566577899770000013368887.&.4.&&.555000 R
222222222223333333.44667.7.8899001111111122222223&rﬂ§5555555??7789999999000

[ =YeloRolvRoRol-RrRolaYalaleNoRoN-RoRofofel-RofolalofalichelaReiofaolaR Rl

99999999999999999999999999990000
222222222222222222222222 NENNMOMNMmMOOmMmmmMooam 333\33333333333333333333333333
CCCGCCCCCCC.CC oo LOLOO CCGCGCCCCCCCC vgoopoLo C@CCCCC<CCCCCCCC..CCCCCCC
L ——
- L - - N .
A }
R .
.
. .
= O ROy —~ N~ e OO N® T [ ¥al s =t ) J.u.l_..u. Oty 0 563_.350.2 - o0~ -

111#1211193331131121238 21_211..._1.12452213111358332659111321112233&&.311957.
.999191111111111119119959917935999557339553?55553131333773711111117?7533
NOANMONMOI MMM MmME e o E N oL oy NG N - NN 22111114.&..411222221:4;4.4.4&4222221
- . . : - . . Lo e

*

567390123&.5678812521256708923467816739235791123&.734581455789345580
55555666666666023367?..44476677777788888999990000001111222222233333&

5566566665555889999900001llllll.l..l..l.l_ll.l.l11_1.22222222222222222222222.“
BBBBBB&SBBB5338888999999999999999999999999999 T OOy
NN NN NN 2222222222222222222222222222222222 IO N NN NN NI NN
CCCCC‘C CC CCCCC CCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCC

€C28650
€28651
c28652
28653
028654

\0

Q0w
L Rl
[

-

i

' PAGE REF..
NO.. NO.°

- NUMERICAL INDEX

PART
NO.

3

—t 711822& Mmoo O o a3 S O SN Ot MmO oON ~No 2 woh— ©OQ O oNen A
58144121111&115112116l_....l_l_1631312272111312312222241212952317.11 991321289 i

<3915739137,191_]19153353557911!_lll..l119133111311l1993939371911115111119599>
21233312222 21212222 2333233333333323333333333322323.223 ot 22221 o NN

o o J. ) f o o .fN\ ‘A “&

. . - .
) 891881522235066573923239923;45678902345678012345579013331225230662673539
83500123333k?ZZh4667342445555555566566666777777777889995227663223336144
OO MMM EAMANO 00O NGNUIINONNNHDHNANNDN NN EAONLDONNINONN VDDA OCNNNNNANMOY -
.5666666666666667?7777777?77777777777777777777?7777777777?77?78838883838
T OO O O O OO O O S O OB N O N OO e B O O O DN O O O O O O DN O DY O B OO O] O O OO 00 0 O I O O N O O OO OO O N OO N NN
&)

NO. . NO. .

. PAGE REF..

»o

46
PART
NO.

CCCJCGCCCCCCCCCCC [SFSR S CCCCCCCCCCCCCCCCCCCCCCCCCCCCGCCCCCCCCCGCC COUDDLOLYL
) ST P W . S . . ] o
[=] - 55134,4 P P T —m .9000583A - L OMN® o O T . e <t <+

.918275371211311731A9L4216156335423ﬁ11212&567?55611122112112171182112622

5335119199573575719993775757.9137919199153333919999999953995599731591957
.33 [ M| 21333L22422 oo, e [&Y] — — — 2233332322222223233322 MO N Ll o™ m

852965561477833866354660000!4222955667?619012557234578136336589253399333
7.0229070003365560680155111457762..4.466992?0111414.45555552577453158&.01223&.&.
6225799123557{7?79001&111..4..4...95566347.7.0055603333333333333505524580135122222
m“Hlllzara..ﬂfu;u.-u.ra.ru..a..a.SrDSS55555555566667?7789999999999999990123333.4.4.4.4555555

l.l..l_.l_l.f_l.l.ll_I..I..I_.ll_]..l.......l..l..l..lll.11|.|...|.1.I_l111111111111111111122222222222222222
CCCCCCCCCGCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCC




L+

15

n

z

 Ingersoll Equipme

hf - -
o o = O ' —
o
1N .
H -
4
w - )
- GO
MN e
.
i. Nl
b
=
"
. €0
o Z .
. N
| —
-
b &8 . DU |
| EN MEOOINONN N O -t tn th - (=T ~ . - . - ,
ﬁ ¢ < ‘274211121133738444718817215.41615.42 ) . . -
. ) -
| L - ‘W 77913939375913559179115977519..._5139 L . S
= Go ek N e R o T e R Al L E i - . i "
2 <= ’ ’ ) ’
— P‘ -
N._ : \
) A A A - e M NN AP NN AOMO A NNSRNCNON IO RO,
— ,22222222222222223334;44267751103551 !
o 5555555555555555555.55500112 R Y- RV R . e
w o N w0
> _____________“_________“______.,__,_ ’
= MO OnoOnoneEnsona e -, °
m [~ -~ - W N W Y - - N N N T e e e R I B O B .
N AO S e o ot e et e e e ] e A A e A e A SN NN NN MMM - _ . . 3 .
- - - . - . : . Y T v - -7 ' - -
o2 .
- . *
o - ar
EN. - g 6&85«»0717 o~ . WMo W™ —~ W 757 ™ N oo CMON~S N --RE R
[+ o 23362225211213212 8236612391.4129938282231225794642622115533131.415..4.412.43.
W - 913731153137191335799l393939l93377359359793959593399135937933357559577_3
GO. o e e NN = D NN SN 1132 312_ 22222231 A N—-m ™ 3223 111122 HA NN S NONN
q = ) ’ T ; -
o
, 11.11‘48880111122600002.4;4.417.7301111.L.z807.996044338899900000001111111103348
,
CHE A AT RRI OO A A AN OO AT IR SRR RN AT MR OMO A A S NN AN N NN NNNANNANCO O
, a R N W N e e T T e T o W s Mo Mo o Mo W HOCOOOODOmM NODINQOMMOo - . . L 1115¥.
- B -~ - . oo R e LN R i ke . - .- .
\ ___._____________u_________._________.__,_.____q__________.____________
- ,111111111111111222222222888888883883222277?7722222222222222222222235555
o ..33333333333333333333333333333333333?88888888399999999999999999999999999
a Z ’ e ’




